

NO.WRD/WDXI/SDIII/TECH/W.F.05/2024/2024-25/ 268

. Dated:-03/01/25

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Providing and Supplying of FRP needles (gates) to various bandharas in V.P. Shiroda of Ponda Taluka.

SAMPLE SENT BY: AE, SD IV, WD XI, WRD, Ponda- Goa.

NAME OF THE AGENCY

TESTING PERIOD

28 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPOTION	TARGET STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
1	F.05/06/2024						293.33		No. WRD/WD XI/ SD IV/
	F.05/07/2024	20-11-2024	18-12-2024	Bandhara Piers	1.1.5.3	265 kg/cm2	297.78	293.33	W.F. 530/485/2024-25.
	F.05/08/2024						288.89		DATED: 18-12-2024.
2	F.05/09/2024						284.44		
	F.05/10/2024	20-11-2024	18-12-2024	Bandhara Piers	1.1.5.3	265 kg/cm2	293.33	291.85	do
	F.05/11/2024						297.78		
3	F.05/12/2024						293.33		
	F.05/13/2024	25-11-2024	23-12-2024	Bandhara Piers	1.1.5.3	265 kg/cm2	297.78	290.37	do
	F.05/14/2024						280.00		
4	F.05/15/2024						284.44		
	F.05/16/2024	25-11-2024	23-12-2024	Bandhara Piers	1.1.5.3	265 kg/cm2	302.22	293.33	do
	F.05/17/2024						293.33		

JUNIOR ENGINEER.

ASSISTANT ENGINEER